Installation Instructions

FTS62006 - Traction Bars
2011-2015 Ford F-250/F-350 Superduty

FTS62006 11-12 SUPERDUTY TRACTION BARS
1 FT90094BK TRACTION BAR 67" DRIVER BLACK
1 FT90095BK TRACTION BAR 67" PASSENGER BLK
2 FT30372 TRACTION BAR FRAME MOUNT
2 FT90018 TRACTION BAR SHACKLE CLR ZINC
1 FT30485BK TRACTION BAR BRACKET DRIV
1 FT30486BK TRACTION BAR BRACKET PASS
2 FT90027 UPPER SD REAR TRACT BAR MT 99+
1 FT30488 HARDWARE SUBASSEMBLY
1 FT30487 HARDWARE KIT
FT30488 HARDWARE SUBASSEMBLY
8 FT192 SLEEVE 1.250 X .750 X .570
4 FT749U UBOLT RD 5/8-18X20.00X3.50
1 FT58H NUT 5/8" AND WASHER KIT
6 FTS98003 3/4" ROD END L.D.
4 FT1004 SWAY BAR LINK BUSHING HALF
2 FT66 SLEEVE .625 X .509 X 2.000
1 FTREGCARD REGISTRATION CARD
1 FTAS16 DRIVER WARNING DECAL
1 FTAS12 STICKER FT BLUE 10X4 DIE CUT
2 FT62006I INSTRUCTIONS
FT30487 HARDWARE KIT
22 | 50000005052 1/2 SAE WASHER G5 ZINC
16 | 50130003052 1/2-13 NYLOCK ZINC
4 | 50131251052 1/2-13 X 1-1/4 HEX BOLT G5 ZNC
4 ]50131751081 1/2-13 X 1-3/4 HEX BOLT G8 ZNC
2 | 50134001052 1/2-13 X4 HEX BOLT G5 ZINC
12 | 75000005081 3/4 SAE WASHER G8 ZINC
6 | 75100004152 3/4-10 C-LOCK NUT ZINC
6 | 75102501081 3/4-10 X 2-1/2 HEX BOLT G8 ZNC
6 FTS50 JAM NUT 3/4 NF RH
4 | 50136001081 1/2-13 X 6 HEX BOLT G8 ZINC
1 FTLOCK THREAD LOCKING COMPOUND 1 MIL



http://www.carid.com/fabtech/
http://www.carid.com/suspension-systems.html

READ ALL INSTRUCTIONS THOROUGHLY FROM START TO FINISH BEFORE BEGINNING INSTALLATION!
THIS SYSTEM MUST BE INSTALLED WITH THE FABTECH FTS23006BK SUSPENSION SYSTEM. THIS SYSTEM WILL NOT

WORK WITH A STOCK HEIGHT TRUCK.

SYSTEM IS DESIGNED FOR SINGLE REAR WHEEL (SRW) APPLICATIONS ONLY. SYSTEM WILL NOT WORK ON DUAL

REAR WHEEL (DRW) APPLICATIONS.

NOTE: THIS KIT WILL NOT FIT A LONGBED CREWCAB VEHICLE.

TOOL LIST: (NOT INCLUDED)

FLOOR JACK

JACK STANDS

ASSORTED METRIC AND S.A.E SOCKETS
DRILL WITH ASSORTED BITS

INSTRUCTIONS:

Disconnect the negative terminal on the battery. Locate
both Fabtech traction bars and install the supplied
FTS98003 Heim joints into the single tube end. Locate
FTS98003 Heim joints and install two into the end of the
traction bar with the two-tube ends. You will need to thread
them in so that 3/4” of thread (Including the Jam Nut)
show. A minimum amount of 1” of thread should be
threaded into the traction bars at all times. Thread
engagement will vary due to truck heights and long bed
to short bed trucks. The solid rod ends will be mounted
to the axle and the Heim will be mounted to the frame
end.

With the vehicle on flat ground, set parking brake and
block tires.

YOU SHOULD ONLY PERFORM THE FOLLOWING
STEP FROM ONE SIDE OF THE VEHICLE AT A TIME.
Working from the driver side of the vehicle, locate the u-
bolts and u-bolt plates and remove. SEE PHOTO BELOW.

Locate the Fabtech lower axle bracket FT30485BK, upper
axle bracket FT90027, four FT192 sleeves and FT749U u-
bolts. Slide the new u-bolts over the top of the spring in the
factory configuration with factory lower plate. Install the
sleeves and lower bracket on to the u-bolts under the axle.
Leave u-bolt nuts loose at this time. SEE PHOTO BELOW.




5. Using two ¥-13 x 6” bolts, washers and nuts, install the
FT90027 upper clamp bracket. Torque the u-bolt nuts to
254 ft-lbs and upper ¥ hardware to 90 ft-lbs. SEE
PHOTOS BELOW.

6. Locate the Fabtech Driver side traction bar FT90094BK.
With the Heim Joints installed, connect the traction bar

(with the straight tube on the bottom and rounded
support tube on the top) to the rear axle bracket with the
supplied 3/4” x 2-1/2” bolts, washers and c-lock nuts.
Leave loose.

Locate the Fabtech shackle bracket FT90018 and install
two FT1004 bushings and one FT66 sleeve into the end of
the shackle with the barrel. With the supplied 3/4” x 2-1/2”
bolt, washers and c-lock nuts, attach the traction bar to the
Fabtech shackle. Note: When attaching the Fabtech
shackle to the traction bar make sure the bend in the
shackle is facing towards the outer side of the truck.

Locate the Fabtech frame bracket FT30372, attach the
frame bracket to the shackle with the supplied 1/2” x 4”
bolt. Note: The bolt attaching the frame bracket to the
shackle is only being used for positioning of the frame
bracket at this time do not attach the nut to the bolt at
this time. With the frame bracket attached to the shackle
raise the traction bar so the frame bracket comes in contact
with the frame. When positioning the frame bracket to the
frame, you will want the shackle to be straight up and
down. To get the shackle to be straight up and down you
will need to adjust the heim joints on the traction bars. With
the frame bracket against the frame mark the lower holes
and drill out to 1/2". Check the inside of the frame for
electrical or hoses that may be in line with the holes to be
drilled. Once drilled, remove the bolt attaching the shackle
to the frame bracket and attach the frame bracket to the
frame with the supplied 1/2” x 1-1/4” bolt, nuts and
washers. Torque to 127 ft-Ibs.

On the Fabtech frame bracket, locate the hole where the top
of the bracket will be attached. Drill a 1/2" hole through
the frame to allow the bolt to pass through. With the
supplied 1/2" x 1-1/4"" bolt, nut and washers, attach
shackle with traction bar to the frame mount. Torque to
127 ft-lbs. SEE PHOTOS BELOW.




= et ]
FRONT OF TRUCK FACING THE REAR

10. Torque rear axle bracket bolts to 127 ft-Ibs. Torque the
3/4" Heim bolts to 100 ft-Ibs.

11. Repeat same procedure for passenger side.

**USE THE SUPPLIED THREAD-LOCKING COMPOUND ON ALL HARDWARE.

S.A.E. Bolt Torque Specification Chart
Grade 5 Grade 8 Metric
Standard Metric
Grade 5 Grade 8 Grade 8.8 Grade 10.9

SIZE ft. lbs. ft. lbs. SIZE ft. lbs. ft. Ibs.
1/4" 10 14 M-6 7 12
5/16" 21 29 M-8 17 29
3/8" 37 52 M-10 35 58
7/16" 59 83 M-12 65 100
1/2" 90 127 M-14 100 160
9/16" 129 184 M-16 150 240
5/8" 179 254 M-18 200 300
3/4" 317 450 M-20 300 400




	Product Warranty and Warnings-

